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MODEL NO. HR3520B

ITEM PART NO. DESCRIPTION QTY NOTE
001 922341-3 Imbuszcsavar M6x25 922341-3   4
002 311612-7 Hengeres ház HR3510/HR3520   1
003 213655-4 O-gyuru 56 HR3510/20, HM1200AN   1
004 212502-6 Tugörgos csapágy 4016 212502-6   1
005 253817-2 Lapos Alátét 40 HR3510/HR3520   1
006 221367-5 Tányérkerék 36 HR3520   1
007 322806-9 Ütoszeg  HR3510/20   1
008 213381-5 O-gyuru 21 HR3510/20*   1
009 412037-9 Dugattyúgyuru 29 HR3510/3520*   1
010 412037-9 Dugattyúgyuru 29 HR3510/3520*   1
011 213381-5 O-gyuru 21 HR3510/20*   1
012 256006-8 Csapszeg 8 HR3510/3520, 8035NB   1
013 322196-0 Dugattyú (új) HR3510/20   1
015 411662-3 Forgattyúház-fedél (kerek) HR2   1
016 213554-0 O-gyuru 44 213554-0   1
017 315248-4 Hajtórúd HR3510/HR3520   1
018 212065-2 Tugörgos csapágy 1012 212065-2   1
019 321725-6 Forgattyús tengely HR3520   1
020 254002-0 Ék 3 92400B/9030/9503BH/HR3   2
021 159507-4 Forgattyúház HR3520   1

INC. 23
022 211281-3 Golyóscsapágy 6203LLU HR3520/B   1
023 213507-9 O-gyuru 40 HR1800/HR2220/2210*   1
024 962157-4 Seeger-gyuru R-40 962157-4   1
025 221676-2 Fogaskerék 36 HR3510/HR3520*   1
026 212005-0 Tugörgos csapágy 810 212005-0   1
027 151176-7 Csúszótengelykapcsoló (nyomaté   1
028 211034-0 Golyóscsapágy 608*   1
029 253314-8 Alátét 15 253314-8   1
030 421688-7 Szimering   1
031 157304-2 Csapágyház a hajtómuháznál HR3   1

INC. 32
032 213459-4 O-gyuru 32 SR23, HK18, HR22/35   1
033 211109-5 Golyóscsapágy 6201*   1
034 213160-1 Olajtömítés 14 213160-1*   1
035 267060-7 Lapos Alátét 35 HR3520B   1
036 212502-6 Tugörgos csapágy 4016 212502-6   1
037 152493-8 Hengerhüvely, komplett 29 HR35   1
038 322805-1 Ütoszeg fúrótokmányhoz HR35   1
040 213428-5 X-gyuru 28 HM0810/HR3850/HR500   1
041 213411-2 O-gyuru 27 HR3850/5000/HM0810/   1
042 213411-2 O-gyuru 27 HR3850/5000/HM0810/   1
043 213554-0 O-gyuru 44 213554-0   1
044 331301-8 Szerszámtartó HR3850B/HR3850   1
045 322222-5 Szerszámfelfogó HR3520B   1
046 231375-8 Nyomórugó 15 HR3850B*   1
047 265321-9 Hatlapú csavar M8x12 HR3850B   1
048 164569-9 Fogantyútartó HR3510/HR3520   1
049 164543-7 Fogantyútartó kengyel HR3510/H   1
050 261049-7 Gumi Alátét 5,5 HR3510/HR3520   1
051 261049-7 Gumi Alátét 5,5 HR3510/HR3520   1
052 924321-5 Szárnyas csavar M6x18 924321-5   1
053 273472-4 GRIP 32   1
054 241827-1 Ventilátorkerék 82 HR3520/HM08   1
055 512818-2 Forgórész 220V HR3520/HR3520B*   1 220V

INC. 54,56,57
056 681625-5 Szigetelo alátét 681625-5*   1
057 211033-2 Golyóscsapágy 608LB 211033-2   1
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058 263014-2 Gumi csapszeg 4 263014-2   1
059 265345-5 Állórész rögzito  hatlapú csav   2
061 528706-3 Állórész 220V HR3510, HR3520   1
062 183383-4 Motorház HR3520   1

INC. 58
063 953106-2 Csapszegecs 0-5 953106-2   4
064 856220-2 NAME PLATE HR3520B   1
065 941152-7 Lapos Alátét 6 941152-7   4
066 922371-4 Imbuszcsavar M6x50 922371-4*   4
067 922221-3 Imbuszcsavar M5x16 922221-3*   1
068 942101-7 Rugós alátét 5 942101-7   1
069 643600-9 Szénkefetartó-sapka 6-10 64360   2
070 181038-5 Szénkefe, CB-105, önkioldó*   1
071 284056-3 Motorház hátsó burkolata HR352   1
072 922336-6 HEX. SOCKET HEAD BOLT M6X22   2
073 941152-7 Lapos Alátét 6 941152-7   2
074 421265-5 Gumi porvédo sapka kapcsolóhoz   1
075 911129-6 PAN HEAD SCREW   M4x16   1
076 182076-0 Kapcsolóház-garnitúra (jobbos   1

INC. 86,77,79
077 263002-9 Gumi csapszeg 4 263002-9   1
078 651145-3 Kapcsoló CSD-H-MS HR3520, HM1*   1
079 263002-9 Gumi csapszeg 4 263002-9   1
080 685700-9 Szivacsgumi lemez 6855700-9   1
081 682540-6 Kábelvédo 9,3-90 682540-6*   1
082 665883-1 POWER SUPPLY CORD  1.0-2-5.0   1
083 687031-2 Kábel-feszültségmentesíto   1 220V/240V
084 911133-5 Trapézfeju csavar M4x18 911133   2
085 645253-0 Zajszuro kondenzátor 645253-0*   1
086 182076-0 Kapcsolóház-garnitúra (jobbos   1

INC. 76,77,79
087 922341-3 Imbuszcsavar M6x25 922341-3   2
088 941152-7 Lapos Alátét 6 941152-7   2
089 911243-8 Trapézfeju csavar M5x25 911243   3
400 150599-6 PLASTIC CARRYING CASE COMPLETE   1
401 321248-4 Mélységméro vezetosín 370 mm   1
403 783202-0 HEX. WRENCH  4   1
406 835274-2 INNER CASE   1
902 646324-6 Fojtótekercs   1
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